Expert Panel* Consensus on Dosing Practices in Methadone Maintenance

Evidence Base

There is very strong evidence that methadone doses between 60-100mg daily are more effective than doses less than 60mg.

There is moderate evidence that within the recommended range of 60-100mg, higher doses are generally more effective than lower doses.

There is no evidence supporting an absolute upper limit on methadone dose.

Although clinically some patients require doses above 100mg, research on the efficacy of doses over 100mg is limited.

Consensus Statements

1) Dosage should be determined clinically, using clear outcome measurements (e.g., illicit opiate use, self-report of craving or withdrawal) to indicate effectiveness.

2) Clinical outcome is measured primarily by illicit opiate use by urine toxicology screen and self-report. Secondary measures include self-report of craving or withdrawal, other drug and alcohol use, and psychosocial function (e.g., employment or training, interpersonal functioning, illegal activities).

3) Most patients will require doses between 60-100mg to achieve stable outcomes. An estimated 10-20% of methadone patients has a good clinical outcome on stable daily doses of less than 60mg daily.
4) If illicit opioid use continues after methadone maintenance has been started, the dose should be increased gradually, until illicit opioid use stops, side effects develop, or the dose reaches 100mg daily.

5) If illicit opioid use continues at a methadone dose of 100mg daily, dose should be raised if the patient complains of withdrawal, craving, or “it’s not holding me.”  There is no absolute upper limit on dose, nor is there convincing evidence that doses above 100mg are more effective for patients not complaining of withdrawal or craving.

6) If illicit opioid use continues at a dose of 100mg or more, and the patient is not complaining of withdrawal or craving, or if a patient receiving less than 100mg daily repeatedly refuses dose increases, consideration should be given to changing the treatment plan in other ways. Examples include:

a) Increasing counseling frequency

b) Implementing contingency management

c) Evaluation for coexisting mental disorders

d) Switching to LAAM

e) Discontinuation of agonist treatment and referral to drug-free treatment and naltrexone therapy.
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